
B SERIES MK4 4WD TRACTOR 2014

SERVICE DRAWINGS AND PARTS LIST

Models B60 4TRAC, B80 4TRAC & B250 4TRAC
Manual used from serial number - A0274582

FEBRUARY 2014 issue Part No. 366022400 -

Countax Limited
Countax House, Haseley Trading Estate,

Great Haseley, Oxford, OX44 7PF

Telephone: +44 (0) 1844 278800
Web site: www.countax.co.uk



FEBRUARY 2014 issue Part No. 366022400 -

	 CONTENTS

	 Bonnet...............................................	1

	 Front Body........................................	2

	 Steering.............................................	3

	 Console.............................................	4

	 Rear Body.........................................	5

	 PGC Lift.............................................	6

	 Seat Box............................................	7

	 Rear PTO...........................................	8

	 Rear Transmission...........................	9

	 Handbrake / Pedal...........................	10

	 Deck Lift............................................	11

	 Deck Tensioner (36 HGM only)........	12A

	 12A used for special units shipped with 36 HGM only

	 Deck Tensioner (36 HGM only)........	12B

	 Deck Tensioner (XRD only)..............	12C

	 Engine (Kawasaki models)..............	13A

	 Engine (Kawasaki F250 models).....	13B

	 Hydraulic Pipes................................	14

	 Loom.................................................	15

	 Wiring Diagram.................................	16

	 Decals...............................................	17



B SERIES MK 4
4WD TRACTOR PARTS LIST

BONNET

February 2014

Parts List No. 366022400 - 
SECTION 1

Edition - 

ALTERNATIVE GRILL

13

2B

3

SEE DECAL SECTION

SEE DECAL SECTION

9

8

10

10

5

6

7 4

12

11

11

9

9

9

2A1B1A

SEE LOOM SECTION

17

18
14

16

16

16

16

15

SEE LOOM SECTION

7A



Description Part Number
1A RED, BONNET 2012, B60-4TRAC, B80-4TRAC 148992913
1B RED, BONNET 2012, B250-4TRAC 148992914
2A ORANGE, BONNET 2012, B60-4TRAC, B80-4TRAC 149498113
2B ORANGE, BONNET 2012, B250-4TRAC 149498114
3 PANEL, CTX LH SIDE 148995400
4 LIGHT, LH LENS 148994000
5 ASM, RH BONNET PIVOT 329598700
6 ASM, LH BONNET PIVOT 329598800
7 MOULDING, GRILLE 148995700
7A MOULDING, GRILLE (ECHOTRAK) 148996500
8 PANEL, CTX RH SIDE 148993200
9 PLASTIC,  FIR TREE FIXING 148014900
10 M8 x 20 Hex Screw HT Grade 8.8 02825900
11 SCR, CAP HD M4 x 8 029429000
12 WASHER, STARLOCK M 4.5 088005000
13 BONNET DUCT TRIM 148015000
14 M5 X 25 SOCKET BUTTON HEAD SCREW 018003700
15 LIGHT, RH LENS 148994100
16 STARLOCK 3 MM 08804400
17 M5 JACKNOTE 048001400
18 BRACKET BONNET CATCH 549119600

FEBRUARY 2014 SECTION 1

B SERIES MK4 TRACTOR PARTS LIST
BONNET SECTION



B / F SERIES MK 4
4WD TRACTOR PARTS LIST

CHASSIS / FRONT AXLE

February 2014

Parts List No. 366022400 / 366022500 - 
SECTION 2

Edition - 

3

7 10
7

11

10

11

77

16

15

18

17
22

23

12

1214
6

14

13

5

5

19

20
21

2

1

4

9

8

21
20

19

22

23

17
15

16
18

SEE HYDRAULICS SECTION
SEE HYDRAULICS SECTION

SEE STEERING SECTION

24

24



Description Part Number
1 CHASSIS 329594400
2 AXLE, 4WD FRONT 480000100
3 ASM, WELD BULLBAR 327815300
4 ASM, 4WD BUTTERFLY 329600700
5 FRONT, AXLE BRG - IGUS PSM-2225- 109011600
6 ASM, AXLE PIN 329599100
7 M10 Washer Form A Steel Zinc 088002400
8 M10 x 30 Hex Screw 02886000
9 M10 SINGLE COIL WASHER 088002900
10 M10 x 20 Hex Screw 028002300
11 M10 Nylon Insert Nut Din 985 Zinc 04886100
12 M8 x 25 Hex Screw HT Grade 8.8 019479700
13 M8 Ni-Lock Nut DIN 985 04920100
14 M8 Washer Form B Steel 08819501
15 19 MM EXTERNAL E -CLIP 07921200
16 CAP, HUB 14811800
17 WHEEL, NUT M12 048000800
18 WASHER GALVENISED 46 x 19.5 30127800
19 HUB,  16" FRONT WHEEL 198003200
20 KEY,  40 MM X 3/16" FRONT WHEEL 09912600
21 washer, 32x20x1mm 081258200
22 TYRE, FRONT WHEEL 16" 199503900
23 WHEEL, FRONT RIM WANDA 16" 199504000
24 ASSY, 16" FRONT WHEEL - WANDA 405111200

FEBRUARY 2014 SECTION 2

B / F SERIES MK4 TRACTOR PARTS LIST
CHASSIS / FRONT AXLE SECTION



B / F SERIES MK 4
4WD TRACTOR PARTS LIST

STEERING SECTION

February 2014

Parts List No. 366022400 / 366022500 - 
SECTION 3

Edition - 

SEE CONSOLE SECTION

STEERING CASSETTE
SEE CONSOLE SECTION

1 2

22

7

39

38
38

7
38

38

39

7

7

7

39

32

35

24

23

40

39

29

24

35

32

28

23

39

40

9

10

36

31

33

30

10

27

34

25

26

37

37

20

19

18

14

13

12

11

15

16

13

17

15

20

13

14

13

12

11 10
9

8

9

9

7

7

5
5

6

3

4

1 2

21



Description Part Number
1 STEERING WHEEL CENTRE CAP CTX (2013) 149591400
2 STEERING WHEEL CENTRE CAP ECHO (2013) 149591700
3 STEERING WHEEL ASSEMBLY 149591500
4 M8 x 16 Flange Head Bolt 019483500
5 M8 X 16 FLANGE BOLT 019483500
6 BEARING FLANGED PILLOW BLK 10801700
7 M8 FLANGE NUT 049383700
8 4WD Steering Column Asm 329601700
9 E CLIP 15.5 PLATED RSM0120 078000800
10 12 TEETH IMPERIAL SPUR GEAR 213112100
11 M10 X 50 HEX BOLT 018002300
12 M10 Washer Form C Steel  Zinc Plate 088004500
13 SPCR, TRACK ROD END 186003600
14 ROD END 10872600
15 M10 Hex Lock Nut Steel Zinc Clear Pass Din 936 04872100
16 STEERING, LINK LONG 4WD 186005800
17 M12 x 35 Hex Screw HT Grade 8.8 Zinc Clear Plate 019480400
18 M12 Washer BS4320  Form B Steel Zinc Trivalent 088003600
19 ASM, STEERING ARM 4WD 329601200
20 M10 Nylon Insert Flange Nut DIN 6926 Zinc 049381600
21 Woodruff Key (605) 09823900
22 ASM, STEERING CASSETTE 4WD 329601900
23 BEARING HOUSING 301048100
24 BRG,  6203 - 3/4" 10802200
25 WSHR, NYLON 26X14X2 14850500
26 PIVOT, LEVER , DECK HEIGHT 18317400
27 STEERING QUAD, TOP HAT 186006300
28 COLLAR, PINION SHAFT 186003200
29 ASM, STEERING QUAD 4WD 329601800
30 PLT, IDLER GEAR SUPPORT 549006300
31 M10 Nylon Insert Nut Din 985 04886100
32 M8 x 16 Hex Screw HT Grade 028001000
33 M8 x 55 Hex Bolt HT Grade 028662600
34 BRG,  OILITE BUSH 52824700
35 M8 x 25 x 3 Steel Washer ISO 08819800
36 M10 Washer Form A Steel 088002400
37 M8 X 20 FLANGE BOLT 019483600
38 M5 Nylon Insert Nut Din 985 Zinc & Clear 04885900
39 M5 WASHER FORM C 088002800
40 M5 x 16 Hex Screw HT Grade 8.8 Zinc Trivalent 02912200

FEBRUARY 2014 SECTION 3

B / F SERIES MK4 TRACTOR PARTS
4WD STEERING SECTION



February 2014

Parts List No.
366022400 /

366022500 - 

SECTION 4

Edition - 

B / F SERIES MK 4
4WD TRACTOR PARTS LIST

CONSOLE SECTION

1130
27

26

14

27
30

24

29
31

9

8

24

1

22

20

11

11

11

11

11

26

27

2726

11

5

12

12
23

3
26

27 27

30

30

31

24

26

26

27

24

24

SEE LOOM SECTION
15

12

6
12

32

26

2627

2527

21

1030
27

30

27

2627
27

30

11
2

30

2727

30

31
31

167

16

19

18

17

4

24

17

27

22

8

9

14

31

20

30

24

29

ALTERNATIVE VIEW

12

12

12

SEE LOOM SECTION

12

KAWASAKI THROTTLE CONTROL
SEE KAWASAKI ENGINE SECTION

RELAY BRACKET MOUNT

SEE LOOM SECTION

SEE LOOM
SECTION

SEE LOOM
SECTION

SEE LOOM
SECTION

SEE LOOM
SECTION

SEE LOOM
SECTION

SEE LOOM
SECTION

SEE LOOM SECTION

2813



Description Part Number
1 DASHBOARD, 148995600
2 ASM, CONSOLE WELDED 329594300
3 TANK, FUEL D -SERIES 148015400
4 BRKT, FUEL TANK 549111600
5 MOLDED, CONSOLE WRAP RH 148993800
6 MOLDED, CONSOLE WRAP LH 148993400
7 BRKT, RELAY 542020200
8 BRKT, DASHBOARD MOUNT 549112500
9 DASH, MOUNT K3x12mm  PT Screw 019484400
10 BRKT,  MAGNET CATCH 549119700
11 DZUS 1/4  TURN RECEPTACLE 149499900
12 DZUS 1/4 TURN FASTENER 149501800
13 Nut, M5 Nylon 049384000
14 M5 JACK NUT 048001400
15 M5.0X0.8 X 3 CAGE NUT STEEL 049382600
16 RIVET POP 48 X 10MM 12824400
17 BRG, COLUMN LOWER 10801700
18 FLANGED BUTTON HEAD BOLT - M5 x 25MM 018003700
19 9MM PLASTIC SPACER 148017700
20 K3.0mm X 12mm PT screws 019484400
21 FUEL TANK CAP 52803100
22 BRKT,  DASHBOARD DISPLAY 549112600
23 BATTERY STRAP 149499500
24 M5 X 16MM FLANG BUTT HD SCKT DRIVE SCREW 019479500
25 MAGNET, BONNET CATCH 119071600
26 M8 x 25 Hex Screw HT Grade 8.8 019479700
27 M8 Washer Form B Steel 08819501
28 Washer, M5 Nylon 089526100
29 M5 Washer Form C BS4320 Zinc & 088002800
30 M8 Ni-Lock Nut DIN 985 04920100
31 M5 Nylon Insert Nut Din 985 Zinc & 04885900
32 Screw, M5 x 20 CSK Hd Nylon 029429100

FEBRUARY 2014 SECTION 4

B / F SERIES MK4 TRACTOR PARTS LIST
CONSOLE SECTION



B / F SERIES MK 4
4WD TRACTOR PARTS LIST

REAR BODY SECTION

February 2014

Parts List No. 366022400 / 366022500 - 
SECTION 5

Edition - 

11

24

2

10

8

9

4

1

28

24

24

26

25

25

26

26

14

24

26

36
36

24

12

6

35

36

7

13

36

24

15

24

36

35

36

32
32

24

7A

SEE SEATBOX
SECTION

16

26

24

26
24

19

20

28

25

3 3A

17

18

23
21

22

2929

24

28

21

22

23

29

29

30

30

31
31

27

33
33

34

34

34

26 34

6A

37

37

26

40

38

41

39
43 42

5



Description Part Number
1 PTO FLAP 149496300
2 SEAT, XB180 BLACK 148002000
3 REAR BODY (RED) 148992770
3A REAR BODY (ORANGE) 148992759
4 ASM, LH SEATBOX 329598500
5 ASM, RH SEATBOX 329598400
6 ASM,BODY LINK RH (RED) 327815570
6A ASM,BODY LINK RH (ORANGE) 327815559
7 ASM,BODY LINK LH (RED) 327815470
7A ASM,BODY LINK LH (ORANGE) 327815459
8 BRKT, LH SIDE REAR BODY 549118400
9 BRKT, RH SIDE REAR BODY 549111400
10 Moulding, LH Rear Brake 148995800
11 Moulding, RH Rear Deck HT 148995900
12 Bracket, Body Link RH Rear 549118700
13 Bracket, Body Link LH Rear 549118100
14 Brkt, RH Body Front 329599300
15 Brkt, LH Body Front 329599200
16 PTO FLAP BRACKET HINGE 329601400
17 RH Under Body Moulding 149591600
18 LH Under Body Moulding 149591800
19 PLATE, RH RUBBER FOOT 149592400
20 PLATE, LH RUBBER FOOT 149592500
21 M4 X 16 MM POZI PAN SET SCREW 029427700
22 M4 WASHER 08952500
23 M4 NYLOC NUT 04826400
24 M8 x 20 Flange Bolt 019483600
25 M8 Nylon Insert Nut Din 982 Zinc & Clear 04850600
26 M8 Ni-Lock Nut DIN 985 04920100
27 M8 x 30 Flange Bolt 019483700
28 M8 Washer Form C Steel  Zinc Plate 088003700
29 4.8 X 10 X 14 STEEL RIVET 128000100
30 5X25 CROSS REC. RAIDED CHEESE HEADED THREAD 019484300
31 M8 Flange Head Sheet Metal Nutsert 049383200
32 M10 NYLOC NUT 04886100
33 M10 X 30 HEX SCREW 02886000
34 WASHER 10.9 X 24 X 2.2 088004500
35 M8 x 16 Hex Screw HT Grade 8.8 028001000
36 M8 FLANGE NUT 049383700
37 TAPE, HIGH BOND STRIP 438011000
38 Tow Bracket 29200101
39 M10 x 30 Hex Screw 02886000

FEBRUARY 2014 SECTION 5

B / F SERIES MK4 TRACTOR PARTS LIST
REAR BODY SECTION



Description Part Number
40 M10 Washer Form B 088002400
41 M10 Nylon Insert Flange Nut 049381600
42 Seat Box VL Connector Plate 549001100
43 SELF DRILLING SCREW HEX HEAD 4.8 X 16 028001500

FEBRUARY 2014 SECTION 5

B / F SERIES MK4 TRACTOR PARTS LIST
REAR BODY SECTION



B / F SERIES MK 4
4WD TRACTOR PARTS LIST

PGC LIFT SECTION

February 2014

Parts List No.
366022400 / 366022500 -

SECTION 6

Edition - 

8

27

3

10

3130

20

22

31

30

30 31

21

21

16

7

6

22

5

11

26

1
26

25

24 4
9

2

4

9
2

9

8

3
10

9

8

1

18

13

12

24

1

17

15

30

19

30

29

14

1

30

28

22

32
PGC PLUNGER SWITCH

SEE LOOM SECTION

33

23
29



Description Part Number
1 M12 Washer BS4320  Form B Steel 088003600
2 SPCR, LIFT 9MM 18302700
3 M10 Nylon Insert Nut Din 985 Zinc 04886100
4 M8 x 35 Hex Bolt HT Grade 8.8  Zinc 01935700
5 M8 x 25 Hex Screw HT Grade 8.8 019479700
6 BRKT, LH PTO GUARD 542020800
7 BRKT, RH PTO GUARD 542020900
8 M8 FLANGE NUT 049383700
9 M8 x 40 x 3 Steel Plain Washers Zinc 08925400
10 M10 Washer Form A Steel Zinc 088002400
11 M8 Washer Form C Steel  Zinc Plate 088003700
12 BRKT,  PGC LIFT HOOK 2 549118600
13 BRKT,  PGC LIFT HOOK 1 549118500
14 ASM, LIFT HANDLE SUPPORT 327004800
15 Left Hand Sweeper Arm Link Welded 327056100
16 Right Hand Sweeper Arm Link Welded 327056200
17 ASM, PIVOT END WITH SWITCH 327056300
18 ASM, POWDERED COLLECTOR LIFT 327005000
19 ASM, MAIN LIFT HANDLE MOUNTING  327004900
20 BRKT, LIFT SHAFT LOOSE 549117600
21 M6  X 2MM CAGE NUT CN/6M/WF/CP 048000900
22 M6 X 20 FLANGE BOLT 019484600
23 METRIC WASHER 4.5 X 9 X 0.9 08826200
24 INSERT, OVAL TUBE 40 X 20 149494500
25 GRIP, FOAM FG50 148996400
26 M3.2 X 25 COTTER PINS STEEL ZINC 06823300
27 M8 x 30 Flange Bolt 019483700
28 M10 x 30 HEX SCREW 02886000
29 M10 x 40 HEX BOLT 019479100
30 METRIC WASHER 10.9 X 2.4 X 2.2 088004500
31 M10 NYLOC NUT 04886100
32 M4 X 16 POZI PAN SET SCREW 029427700
33 M4 NYLOC NUT 04826400

FEBRUARY 2014 SECTION 6

B / F SERIES MK4 TRACTOR PARTS LIST
PGC LIFT SECTION



B / F SERIES MK 4
4WD TRACTOR PARTS LIST

SEAT BOX SECTION

February 2014

Parts List No.
366022400 / 366022500 - 
SECTION 7

Edition - 21

23

17

16

10

25

21 23

21

11

15

3

10

21

4

24
4

24

19

26

26

13

27

12

13

27 26

13

18

27

13

14

21

22

2

1
9

21

20

6

5

21

20 8

20

21

19

21

21
7

7

14



Description Part Number
1 PLATE, SEAT BASE 541147800
2 ASM, SEAT RUNNING PLATE 329600300
3 SEAT, MOUNT BOX 549112700
4 ADJUSTABLE SEAT SPRING 25858100
5 SEAT, ADJ LOCKING PLATE 541148100
6 30mm x 6mmx40mm- PVC FLAT SLEEVE 149589500
7 2 mm Rue Clip 06849100
8 BELT TENSION SPRING 25812201
9 SPACER, X/W DECK LIFT 189515100

10 WASHER. SPRING RETAINER 27835401
11 PLUNGER SWITCH NO/NC 449880800
12 SPRG, RETAINER 149551900
13 M8 x 40 x 3 Steel Plain Washers Zinc 08925400
14 M8 x 16 Hex Screw HT Grade 8.8 028001000
15 M4 Nyloc Nut 04826400
16 M4 x 16mm pozi pan set screw 029427700
17 M4 Washer Form A Steel Zinc Plate 08826200
18 7 mm Spacer 183016900
19 CLEVIS PIN, Dia 8mm  x 70 mm Long 059169000
20 M8 Ni-Lock Nut DIN 985 04920100
21 M8 Washer Form C Steel  Zinc Plate 088003700
22 M8 x 30 Flange Bolt 019483700
23 M8 x 20 Hex Screw HT Grade 8.8 02825900
24 M8 x 20 Flange Bolt 019483600
25 M8 x 30 Hex Bolt HT Grade 8.8 Zinc 018001600
26 M8 x 25 Hex Screw HT Grade 8.8 019479700
27 SPCR, SEAT RUNNING PLATE 183856700

FEBRUARY 2014 SECTION 7

B / F SERIES MK4 TRACTOR PARTS LIST
SEAT BOX SECTION



B / F SERIES MK 4
4WD TRACTOR PARTS LIST
REAR PTO / OIL RESEVOIR

February 2014

Parts List No.
366022400 / 366022500 - 

SECTION 8

Edition - 

18

18

16

171

5

19

20

21 6

9

10
11

12
13

12
14

15

23

22

19

19

18

18

3

2

SEE HYDRAULICS SECTION

4

7

25

24

26

25

25

8

27



Description Part Number
1 Clutch, PTO 5217-80 (2nd Clutch) - 2013 449881100
2 TANK, RESERVOIR OIL 4WD 148018500
3 TANK, FILLING PLUG 4WD 148019500
4 CLUTCH, GUARD 4WD 549004400
5 CLUTCH, STOP PTO 549004300
6 PTO MOUNT WELDED ASSY 329596100
7 RETURN HOSE, RUBBER PIPE, 4WD 149589200
8 TRANSMISSION RESERVOIR, RUBBER PIPE, 4WD 149589400
9 SPINDLE, CLUTCH PTO 186000300
10 KEY,  WOODRUFF 605 09823900
11 PTO CLUTCH SPACER 186000400
12 BRG, ROLLER SHAFT 6203-2RS 10811600
13 SPCR, CENTER PTO 186005100
14 PTO END SPACER 31306202
15 7" Pulley 20870700
16 M10X50 Grade 10.9 Bolt 019484200
17 ENGINE PULLEY CAP 18312200
18 M8 x 25 Flange Bolt 029428400
19 M8 Flange Nut 049383700
20 M8 x 40 Zinc Plated Roofing Bolt 018001700
21 M8 Washer Form C Steel  Zinc Plate 088003700
22 M8 x 20 Long Flanged Head Screw 019484100
23 WASHER-FLAT-STL,  M8X25X3mm 08819800
24 M8 X 20 FLANGE BOLT 019483600
25 CLIP, HOSE, JUBILEE 18 - 25 MM 118161500
26 SPACER 183029000
27 SPRING CLIP 4WD SMALL (BLACK) 119071700

FEBRUARY 2014 SECTION 8

B / F SERIES MK4 TRACTOR PARTS LIST
REAR PTO / OIL RESEVOIR SECTION



B / F SERIES MK 4
4WD TRACTOR PARTS LIST

CHASSIS BELTS / REAR TRANSMISSION

February 2014

Parts List No. 366022400 / 366022500 - 
SECTION 9

Edition - 

18
19

15
3

2913
7

8

11

16

5

14

29
12

22

314
18

16

11

6

5

35

2

3

6

3

14
22

20

17
21

21

17

17

20

17

36

26

26

38

37

45

33

34

23

30

4

25

42
43

41

40

44

24 10 9

42

43
40

4139

44

24

10

9

3230

27

5

46

31

30

1

28

1

28

39

46

47

47

SEE ENGINE
SECTION



Description Part Number
1 Assy, 20" Rear Wheel - Wanda 405111100
2 A89 Belt - PTO Drive 22951900
3 ASM,  JOCKEY PULLEY 20811500
4 ASM, PULLEY TRANSAXLE DRIVE 200811600
5 V-IDLER PULLEY 208698000
6 SPCR, IDLER PULLEY 183860300
7 ASM, TENSIONER PLATE, LOWER 329594600
8 ASM, TENSIONER PLATE, UPPER 329594700
9 CAP, HUB 14811800
10 3/4 E CLIP 07823200
11 BRG,  OILITE BUSH 52824700
12 GUARD, IDLER PULLEY 549006000
13 SPCR, TENSIONER PLATES 183860700
14 M8 x 25 x 3 Steel Washer ISO 4759-3-C 089418600
15 M6 x 25mm Mudguard Washer Steel 08845200
16 M8 x 25 x 3 Steel Washer ISO 4759-3-C 08819800
17 M8 Washer Form C Steel  Zinc Plate 088003700
18 M8 x 20 Hex Screw HT Grade 8.8 Zinc 02825900
19 M6 x 16 Hex Screw HT Grade 8.8 Zinc 028662300
20 M8 x 70 Hex Bolt HT Grade 8.8 Zinc 028663200
21 M8 x 65 Hex Bolt HT Grade 8.8 Zinc 028662700
22 M8 x 30 Flange Bolt 019483700
23 M8 X 16 Flange Bolt 019483500
24 WASHER GALVENISED 46 x 19.5 30127800
25 ASM, TRANSAXLE  HYDROTX - K574C 478000500
26 K46 Transaxle thrust washer 307191802
27 M8 X 25 FLANGE BOLT 019484100
28 WHEEL, REAR RIM WANDA 199503800
29 BELT TENSION SPRING 25812201
30 M8 Flanged Nut 049383700
31 ASM, C- SERIES DUMP VALVE  LEVER 321123302
32 FOOT, CONTROL DUMP VALVE 303071400
33 1/4" x 1/2" flat head solid pin 012855800
34 1/4'' STARLOCK WASHER 07868700
35 A85 Belt - Transmission Drive 22951800
36 Transaxle deflector rev G 303071002
37 M6  X 2MM CAGE NUT CN/6M/WF/CP 048000900
38 BRKT, REAR GUARD 542030100
39 TYRE 20" WANDA 199503600
40 HUB, 20" REAR WHEEL 198003100
41 SPCR, REAR WHEEL 4WD 189503400
42 KEY, 2"X3/16" REAR WHEEL 09830700
43 WASHER-FLAT-STL,  081258200
44 M12 WHEEL NUT 048000800

FEBRUARY 2014 SECTION 9

B / F SERIES MK4 TRACTOR PARTS LIST
CHASSIS BELTS / REAR TRANSMISSION SECTION



Description Part Number
45 M6 X 20 FLANGE BOLT 019484600
46 TRANSAXLE MOUNT BRACKET 541140500
47 SPCR,  K46 TRANSAXLE 189498700

FEBRUARY 2014 SECTION 9

B / F SERIES MK4 TRACTOR PARTS LIST
CHASSIS BELTS / REAR TRANSMISSION SECTION



B / F SERIES MK 4
4WD TRACTOR PARTS LIST

HANDBRAKE / PEDAL SECTION

February 2014

Parts List No. 366022400 / 366022500 - 
SECTION 10

Edition - 

37
37

57

57

57

36

2
37

36

461

76

75

42

49

1

49

42

73

52

72
71

3

46

39

53

74
72

39

5

6

54

9

77

7

45

38

18
37

37

17

63

59

19
59

20

9
10

32

16
15

33

37
14

15 13
37

11

12
65

33

40

47

64
60

66

15
1535

39

67

3946

68
39

5670
60

60

56

59

69
71

43

23

43

37

48

44

37

24

25

26

25

32

32

29

27

30

41

34

58

28

58

31

78

55

42

50

62

22

51

63

59
19

33

21

8



Description Part Number
1 M5 x 16 BTTN FLANGED SCKT DRIVE SCRW 019479500
2 BRKT, HAND BRAKE MOUNT 549112100
3 ASM, HAND BRAKE HANDLE 329600800
4 HAND BRAKE LEVER HOUSING 148014000
5 ASM, HAND BRAKE CONNECTING 329601600
6 ASM, HAND BRAKE LEVER, OUTER 329597500
7 PEDAL CASSETTE BEARING HOUSING 301048100
8 BRG,  6203 10811600
9 SPCR, IDLER PULLEY 183860300
10 LEVER, INNER HANDBRAKE PIVOT 542017300
11 HAND, BRAKE TRANSAXLE PIVOT 549116300
12 DECK, OVER LOCK PIVOT 18833702
13 HAND, BRAKE TRANSAXLE BRKT 549116200
14 HAND, BRAKE LINK PLATE 549115200
15 SPCR, TRACK ROD END 183016900
16 HAND, BRAKE CRANK LINK 549116000
17 HAND, BRAKE pivot plate 549115000
18 HAND, BRAKE CRANK BOSS 186003500
19 PIN, CLEVIS M8 108001100
20 HAND, BRAKE LINK ROD 174517900
21 ASM, PEDAL LOCKING LEVER 329595000
22 BODY, PIVOT LOCKING 184000500
23 ASM, CROSS -SHAFT PEDAL 329594800
24 ASM, PEDAL HUB 329602300
25 CHASSIS, PEDAL BOSS BRG, IGUS- 109011700
26 TUBE, SUPPORT PEDAL DRIVE 183861300
27 ASM, PEDAL FORWARD 329594900
28 ASM, PEDAL REVERSE-WELD 329650200
29 ASM,  Pedal Cassette Link 405080300
30 PEDAL,  RUBBER, FORWARD 148013700
31 PEDAL,  REVERSE, RUBBER 148013800
32 M8 X 20 FLANGE BOLT 019483600
33 M8 X 25 FLANGE BOLT 019484100
34 M6 X 55 FLANGE NON SERRATED HEX BOLT 019484700
35 M8 X 30 FLANGE BOLT 019483700
36 M8 X 16 FLANGE BOLT 019483500
37 M8 FLANGED NUT 049383700
38 M8 Washer Form C Steel  Zinc Plate 088003700
39 M10 Washer Form B Steel Zinc 089420500
40 M8 Washer Form B Steel 08819501
41 M8 x 25 x 3 Steel Washer ISO 4759-3- 089418600
42 M6 Washer BS 4320 Form B Steel 089422200
43 M10 Washer Form A Steel Zinc 088002400
44 M8 x 40 x 3 Steel Plain Washers Zinc 08925400

FEBRUARY 2014 SECTION 10

B / F SERIES MK4 TRACTOR PARTS LIST
HANDBRAKE / PEDAL ASSEMBLY



Description Part Number
45 M8 x 65 Hex Bolt HT Grade 8.8 Zinc 028662700
46 M10 x 30 Hex Screw HT Grade 8.8 02886000
47 M8 x 45 Hex Bolt HT Grade 8.8 Zinc 02941000
48 M8 x 20 Hex Screw HT Grade 8.8 02825900
49 M6 x 16 Hex Screw HT Grade 8.8 028662300
50 HUB, PEDAL SHAFT 189544100
51 WSHR, NYLON 26X14X2 14850500
52 DECK LIFT PIN FRONT 1/2 X 1 3/8 CLEVIS 31336800
53 SPCR,  12.7 x 10.2 x 9mm 189502700
54 M10 Nylon Insert Flange Nut DIN 049381600
55 M6 Nylon Insert Nut DIN 985 Zinc 048111000
56 M10 Nylon Insert Nut Din 985 Zinc 04886100
57 M6 Nylon Insert Nut Din 982 Zinc 04920500
58 3/8 STARLOCK WASHER 089418300
59 M8 Hex Full Nut Zinc Trivalent Clear 04852100
60 M10 Hex Lock Nut Steel Zinc Clear 04872100
61 M5 Hex Full Nut Steel 048001800
62 M6 X 25MM LONG SOCKET DRIVE 019485000
63 M8 SPRING PIN 108001200
64 CLEVIS, BRAKE ROD 108000600
65 10MM SPRING PIN SHORT 108000500
66 ROD, BRAKE TO CROSS-SHAFT 313514600
67 ROD, END 10872600
68 SPRG, BRAKE LEVER 259405100
69 ROD, FOR / REV 313514400
70 TRUNNION, DIFFERENTIAL LOCK 2050 183020200
71 M3.2 X 12 COTTER PINS STEEL ZINC 06855200
72 HANDBRAKE NYLON BUSH 149498000
73 KNOB, HANDBRAKE HANDLE 149557300
74 SPRING, HAND BRAKE BLOCK 258000600
75 BRKT, HAND BRAKE PLUNGER 549007000
76 SWITCH,  PLUNGER 449880800
77 RIVET POP 48 X 10MM 12824400
78 CROSS, SHAFT END BRG, IGUS GFM- 109011900

FEBRUARY 2014 SECTION 10

B / F SERIES MK4 TRACTOR PARTS LIST
HANDBRAKE / PEDAL ASSEMBLY



B / F SERIES MK 4
4WD TRACTOR PARTS LIST

DECK LIFT SECTION

February 2014

Parts List No. 366022400 / 366022500 - 
SECTION 11

Edition - 

50

62

51
53

7
59

20

15

20
1515

43

3

15

4317

11

8

59
7

53

20 20

1515

4343

15
15

6

21

15

20

20
15

12

14

19

20

15

20
15

4

43

15

4416
10

9

2015
19

16

23

22

15

43

31

19

18
34

49

37

39

15

27

35

33

32

45

15

40

41

42
41

6128

38 5858

29

36

57

60
48

18

15

45
47

18

19

20

15

20

15

1520

52

15

47

20

15

20

15

25

15

47

18

46

47
46

18
15

17

55

5454
17

55

43

1550

15

43

51

15

20
20

15

2

43
15

13

56

56
17

17

55

43
15

15

20

15

30

47
15

24 17
17

51
55

1

1

5
65

64
63

66

67

61

17

17

26

See Loom Section (Potentiometer)



Description Part Number
1 DECK ASSIST SPRING 25885300
2 BRKT, FRONT RH CRADLE 302080600
3 BRKT, FRONT LH CRADLE BRACKET 302080700
4 BRKT, RH REAR HANGING 302080300
5 BRKT, LH REAR DECK LEVEL 302080500
6 ASM, REAR DECK HANGING BRKT 329600200
7 HEX ADJUST NUT 189501800
8 BRKT, REAR DECK CRADLE 328961400
9 SPCR, TRANSAXLE / HE CROSSBAR 31323500
10 DECK LIFT LINK ARM 301965400
11 ASM, FRONT CRADLE 328969400
12 DECK LEVEL TRUNION 189497500
13 DECK, LIFT CRADLE REAR 328961101
14 M10 Washer Form C Steel  Zinc 088004500
15 M8 Washer Form B Steel 08819501
16 M10 Washer Form A Steel Zinc 088002400
17 M12 Washer BS4320  Form B Steel 088003600
18 M10 Washer Form B Steel Zinc 089420500
19 M10 Nylon Insert Nut Din 985 Zinc 04886100
20 M8 Ni-Lock Nut DIN 985 04920100
21 ROD, DECK CRADLE LINK 183864400
22 DECK LIFT ADJUSTER ROD PLATE ASS 327806100
23 SPCR, DECK LIFT PIVOT 183529500
24 ASM, DECK LIFT CARRY PLATE 328969300
25 DECK LIFT ATTACHEMENT BRACKET 541146100
26 M6 X 10 GRUB SCREW HEX SOCKET HEAD 028892100
27 WELD, ASM POTENTIOMETER PIVOT 329600400
28 ASM, DECK LIFT HANDLE 329599400
29 CROSS, SHAFT DECK LIFT HANDLE 186003000
30 SPACER, DECK LIFT HANDLE CROSS SHAFT 183864100
31 ROD, YOKE ASSEMBLY 329598200
32 SPACER, DECK LIFT SUPPORT BRKK 186005600
33 SPACER, DECK LIFT 186005000
34 SPCR, TRACK ROD END 183016900
35 BRKT, DECKT LIFT SUPPORT 549119300
36 DECK LIFT RH HANDLE 149550400
37 DECK LIFT TRIGGER 149550601
38 DECK LIFT LH HANDLE 149550500
39 LIFT HANDLE SPRING 259405900
40 DECK LIFT HANDLE LINK 327878100
41 DECK LIFT LINK SLIDE PLATE 301965300
42 DECK LIFT LINK SLIDE PIN 183528800
43 M8 x 25 Hex Screw HT Grade 8.8 019479700
44 M10 x 55 Hex Bolt HT Grade 8.8 Zinc 018002400

FEBRUARY 2014 SECTION 11

B / F SERIES MK4 TRACTOR PARTS LIST
DECK LIFT ASSEMBLY



Description Part Number
45 M8 x 16 Hex Screw HT Grade 8.8 028001000
46 M10 x 25 Hex Screw HT Grade 8.8 028002300
47 M8 x 20 Hex Screw HT Grade 8.8 02825900
48 M10 x 65 Hex Bolt HT Grade 8.8  018005300
49 M8 x 60 Hex Bolt HT Grade 8.8 Zinc 018000600
50 PIN, DECK LIFT 31339400
51 SPLIT PIN 1/8" X 1" 06823300
52 BRKT, DECK LIFT ATTACHMENT BOTTOM 541146000
53 19 MM EXTERNAL E CLIP 07921200
54 DECK LIFT PIN FRONT 1/2 X 1 3/8 CLEVIS 31336800
55  RUE CLIP 11836700
56 DECK LIFT PIN REAR 31337200
57 M5 X 30 MM CSK SOCKET HEAD SCREW BLACK 028004000
58 M5 Hex Full Nut Steel 048001800
59 M10 Hex Lock Nut Steel Zinc Clear 04872100
60 M5 X 35 MM CSK SOCKET HEAD SCREW BLACK 029425000
61 4 MM E CLIP 07986100
62 ASM, DECK ADJUSTMENT BRKT 329600900
63 ANCHOR DECK LIFT SPRING 549004800
64 M12 E CLIP 078000800
65 WASHER 3/4 T3 LP 08823000
66 M8 X 20 FLANGE BOLT 019483600
67 M8 FLANGED NUT 049383700

FEBRUARY 2014 SECTION 11

B / F SERIES MK4 TRACTOR PARTS LIST
DECK LIFT ASSEMBLY



B / F SERIES MK4 4WD TRACTOR PARTS LIST
DECK TENSION KIT

TRACTOR MOUNTED SECTION

February 2014

Parts List No. 366022400 / 366022500 - 
SECTION 12A

Edition - 

4

2

6

6

5

5

3

7

7

10

8

8

8

8

9

9

9

9

1

DECKS MUST NOT BE FITTED WITH FRONT
LIFT ADAPTER PLATES AT FRONT. IF PLATES
ARE INSTALLED THIS MECHANISM WILL
NOT WORK.



Description Part Number
1 TRACTOR TENSION BRACKET KIT 408804600
2 BAR, TENSIONER RELEASE 329651100
3 ASM, WELD SLEEVE 329651000
4 30 mm x 6 mm x 40 mm - PVC FLAT SLEEVE 149589500
5 M16 Washer Form B Steel Zinc Trivalent Clear 088002600
6 R-CLIP 2MM 06849100
7 M8 X 16 C-SINK SCREW 029425400
8 M8 FLANGE NUT 049383700
9 BOLT, FLANGE METRIC 019484100
10 DECK, CRADLE TENSIONER 549122000

FEBRUARY 2014 SECTION 12A

B / F SERIES MK4 TRACTOR PARTS LIST
DECK TENSION KIT / TRACTOR SECTION



B / F SERIES MK4 4WD TRACTOR PARTS LIST
DECK TENSION KIT

36 HGM DECK MOUNTED SECTION

February 2014

Parts List No. 366022400 / 366022500 - 
SECTION 12B

Edition - 

4

5

3
8

7

2

8

7

6

1



Description Part Number
1 36 HGM TENSION BRACKET KIT 409434400
2 NUT, LOCK M10 Left Threaded 049384100
3 ROD END 10872600
4 BAR, TENSIONER HEX, 36 HGM 189546400
5 M10 Hex Lock Nut Steel Zinc Clear Pass Din 936 04872100
6 CLEVIS, LH M10 MATING PIECE 189546300
7 DECK, ROD PUSH PIN 31338202
8 RUE CLIP 11836700

FEBRUARY 2014 SECTION 12B

B / F SERIES MK4 TRACTOR PARTS LIST
DECK TENSION KIT / 36 HGM SECTION



7

8

14

4

2

3

5

16

6

10

11

13

15

9

14

12

11

14
9

10

9

1

18

17

B / F SERIES MK 4
4WD TRACTOR PARTS LIST

XRD DECK TENSION MECHANISM

February 2014

Parts List No.
366022400 / 366022500 - 

SECTION 12C

Edition - 

DECKS MUST BE FITTED WITH FRONT LIFT
ADAPTER PLATES AT FRONT IN ORDER
TO USE THIS MECHANISM.



Description Part Number
1 ASM, BRKT, ADAPTOR 36XRD DECK 328969700
2 SPCR, IDLER PULLEY 18831600
3 LARGE JOCKEY WHEEL 5822
4 RETAINER, BELT , JOCKEY PULLEY 307187100
5 LONG JOCKEY WHEEL SPACER 183844500
6 M8 x 35 Plated Hex Bolt 01935700
7 M8 x 65 Plated Hex Bolt 028662700
8 M8 x 75 Plated Hex Bolt 018005600
9 M8 Ni-Lock Nut 04920100
10 DECK, TENSIONER SPRING LOCK 549116600
11 DECK, TENSIONER SPACER 186004200
12 BELT TENSION SPRING 25812201
13 DECK, TENSIONER JOCKEY 183856200
14 M8 Plated Form C Washer 088003700
15 ASM, DECK, TENSIONER ARM 329600500
16 ROD END 10MM 10872600
17 M8 x 25 Flange Bolt 029428400
18 M8 Flange Nut 049383700

FEBRUARY 2014 SECTION 12C

B / F SERIES MK4 TRACTOR PARTS LIST
XRD DECK TENSION MECHANISM



THROTTLE CONTROL

B / F SERIES MK 4
4WD TRACTOR PARTS LIST

B60 & B80 / F60 ENGINE ASSEMBLY
(KAWASAKI FS481V & FS541V MODELS)

February 2014

Parts List No. 366022400 / 366022500 - 
SECTION 13A

Edition - 

KAWASAKI WIRE ADAPTER
SEE LOOM SECTION

13

24

1

24

25

23

25

23

14

12

14

17

17

1919

16

15

21

20

18

9

22

22

4

3

6

5

10
11

7
9

8

2

26

2928

30
31

32

27

33

34



Description Part Number
1 ENGINE, KAWASAKI FS481V (B60 & F60) 159338600
2 ENGINE, KAWASAKI FS541V (B80) 159338700
3 KEY - 1/4 SQ x 1 1/4 09853401
4 SPCR, ENGINE PULLEY 183862100
5 ASM, ENGINE PULLEY 2WD 329599700
6 CLUTCH/BRAKE,  I-5217-37 44936100
7 ASM, FRONT CLUTCH STOP 328969500
8 M8 x 25 FLANGE BOLT 019484100
9 M8 FLANGE NUT 049383700
10 BOLT,7/16" UNF X 4.5 UNF 019481700
11 ENGINE PULLEY CAP 18312202
12 EXHAUST, ASM KAW 481/541 329599900
13 HEAT SHIELD, KAWASAKI 549005700
14 M8 Ni-Lock Nut DIN 985 04920100
15 LH EXHAUST WELDED ASSEMBLY 401007001
16 COVER,EXHAUST 307199701
17 M8 x 40 Hex Bolt HT Grade 8.8  Zinc 018003200
18 M8 x 25 Hex Screw HT Grade 8.8 019479700
19 M8 x 25 x 3 Steel Washer ISO 4759-3- 089418600
20 M8 Washer Form C Steel  Zinc Plate 088003700
21 EXHAUST, PLATE ALPHA 541039200
22 BOLT, ENGINE 3/8" X 1 1/4" UNC 01848700
23 EXHAUST,  GASKET 528005200
24 M6 x 20 FLANGE BOLT 019484600
25 M6 FLANGE NUT 049383800
26 W-TWIN THROTTLE CONROL 528004600
27 CHOKE CABLE X SRS HONDA 20HP 529469800
28 CONTROL KNOB 14810400
29 RIVET POP 48 X 10MM 12824400
30 Set Screw M4 x 12mm Pozi Pan Zinc Plated 02826300
31 Nut M4 Nyloc T 04826400
32 M4 Form A Washer BZP 08826200
33 OIL DRAIN VALVE 52851200
34 OIL DRAIN HEXAGON ADAPTER (KAWASAKI) 183013902

FEBRUARY 2014 SECTION 13A

B / F SERIES MK4 TRACTOR PARTS LIST
B60 & F60 / B80 ENGINE ASSEMBLY (KAWASAKI MODELS)



THROTTLE CONTROL

B / F SERIES MK 4
4WD TRACTOR PARTS LIST

B250 / F250 ENGINE ASSEMBLY
(KAWASAKI FR730V / FS730V MODELS)

February 2014

Parts List No. 366022400 / 366022500 - 
SECTION 13B

Edition - 

33

34

KAWASAKI WIRE ADAPTER
SEE LOOM SECTION

13

24

24

25

23

25

23

14

12

14

17

17

1919

16

15

21

20

18

9

22

22

4

3

6

5

10
11

7
9

8

26

2928

30
31

32

27

2

2

1A1



Description Part Number
1 ENGINE, KAWASAKI FR730V (STANDARD) 159339700
1A ENGINE, KAWASAKI FS730V (ECHOTRAK) 159338501
2 SPCR, ENGINE MOUNT 4WD 186006100
3 KEY - 1/4 SQ x 1 1/4 09853401
4 SPCR, ENGINE PULLEY KAWASAKI 730 186006000
5 PULLEY, ENGINE 4WD 329600600
6 CLUTCH/BRAKE,  I-5217-37 44936100
7 ASM, FRONT CLUTCH STOP 328969500
8 M8 x 25 FLANGE BOLT 019484100
9 M8 FLANGE NUT 049383700
10 BOLT,7/16" UNF X 4.5 UNF 019481700
11 ENGINE PULLEY CAP 18312202
12 EXHAUST, ASM KAW 481/541 329599900
13 HEAT SHIELD, KAWASAKI 549005700
14 M8 Ni-Lock Nut DIN 985 04920100
15 LH EXHAUST WELDED ASSEMBLY 401007001
16 COVER,EXHAUST 307199701
17 M8 x 40 Hex Bolt HT Grade 8.8  Zinc 018003200
18 M8 x 25 Hex Screw HT Grade 8.8 019479700
19 M8 x 25 x 3 Steel Washer ISO 4759-3- 089418600
20 M8 Washer Form C Steel  Zinc Plate 088003700
21 EXHAUST, PLATE ALPHA 541039200
22 BOLT, ENGINE 3/8" X 2" UNC 018993400
23 EXHAUST,  GASKET 528005200
24 M6 x 20 FLANGE BOLT 019484600
25 M6 FLANGE NUT 049383800
26 W-TWIN THROTTLE CONROL 528004600
27 CHOKE CABLE X SRS HONDA 20HP 529469800
28 CONTROL KNOB 14810400
29 RIVET POP 48 X 10MM 12824400
30 Set Screw M4 x 12mm Pozi Pan Zinc Plated 02826300
31 Nut M4 Nyloc T 04826400
32 M4 Form A Washer BZP 08826200
33 OIL DRAIN VALVE 52851200
34 OIL DRAIN HEXAGON ADAPTER (KAWASAKI) 183013902

FEBRUARY 2014 SECTION 13B

B / F SERIES MK4 TRACTOR PARTS LIST
B250 / F250 ENGINE ASSEMBLY (KAWASAKI FR730 MODELS)



B / F SERIES MK 4
4WD TRACTOR PARTS LIST

HYDRAULICS SECTION

February 2014

Parts List No. 366022400 / 366022500 - 
SECTION 14

Edition - 

15

SEE REAR
TRANSMISSION
SECTION

SEE CHASSIS /
FRONT AXLE SECTION

SEE REAR PTO /
OIL RESERVOIR
SECTION

SEE CHASSIS /
FRONT AXLE
SECTION

SEE REAR PTO /
OIL RESERVOIR
SECTION

15
16

16
17

14

2

3

10

8

7

5
6

4

16
17

1

PART SUPPLIED
WITH TRANSAXLE
ONLY

20

18

22

21

9

9

12

11

13

10

9

9

12

11
13

19

UNDER CHASSIS LAYOUT

8

23

16

23



Description Part Number
1 PIPE, HIGH PRESSURE ASSEMBLY 329007300
2 HYDRAULIC RETURN PIPE 4WD 17898700
3 PIPE, SHORT CONNECTOR 3/8 X 19 BSP 178986800
4 PIPE, LONG CONNECTOR 3/8 X 19 BSP 178986700
5 PIPE, ELBOW 3/8" FEMALE / FEMALE 119071900
6 PIPE, ELBOW 3/8" MALE / FEMALE 119072000
7 PIPE, CONNECTOR 3/8" 119072100
8 PIPE, FRONT TRANSMISSION ADAPTER 119072200
9 CLAMP, SINGLE 16 MM 119070000
10 M6 X 45 SOCKET HEAD HT BZP BOLT 019480700
11 PLATE, SHIM C & T 4WD 549000000
12 M6 Nylon Insert Nut Din 982 Zinc Clear Plate 04920500
13 7MM X 5/16 SPACER 31302800
14 SPRING CLIP 4WD SMALL (BLACK) 119071700
15 M6 x 16 Hex Screw HT Grade 8.8 Zinc Trivalent Clear 028662300
16 M6 Washer BS 4320 Form B Steel Zinc Trivalent Clear 089422200
17 M6 Nylon Insert Nut DIN 985 Zinc Clear Plate 048111000
18 clip, hose jubilee 18 - 25 118161500
19 PIPE, RESERVOIR 4SD FRONT RETURN 149589100
20 HAND, BRAKE LINK ROD SPACER 186005400
21 ASM, 4WD OIL RETURN BRKT 329602200
22 M8 x 20 Socket Screw Zinc Black 028891900
23 HYDRAULIC PIPE KIT 409433900

FEBRUARY 2014 SECTION 14

B / F SERIES MK4 TRACTOR PARTS
4WD HYDRAULIC PIPE SECTION



1

30

31

3

14

11
10

10

6

15

9

29

28

8

4

19

5

20

18

20

20

35

7

17

12

21

13

2

27

34

36

32

33

16

16

16

16

16

16

16

16

16

B / F SERIES MK 4 TRACTOR
PARTS LIST

LOOM COMPONENTS

February 2014

Parts List No.
366022400 / 366022500 - 

SECTION 15

Edition - 

CHASSIS EARTH
ENGINE
EARTH

NET OPEN
SWITCH

HAND BRAKE
SWITCH

SEAT UP
SWITCH

RELAY 1 (CUTTER)

RELAY 2
(CUTTER)

RELAY 3
(PTO)

RELAY 4
(START)

RELAY 5
(STOP)

RELAY 6
(PTO)

RELAY 7
(SAFETY
CUTOUT)

TO SOLENOID

ENGINE
EARTH

ENGINE
REVERSE
SWITCH

(NOT USED)

DASHBOARD CUTTER
SELECT SWITCH

PARTS FITTED TO PGC MK4

TILT SENSOR
(INCLINOMETER)

REAR PTO CLUTCH

CUTTER PTO CLUTCH

NET FULL SWITCH
(NOT USED)

DECK HEIGHT
POTENTIOMETER

PGC UP SWITCH

FUSE BOX

PTO / CUTTER
SWITCH

IGNITION SWITCH

SEAT
SWITCH

STARTER
SOLENOID

FUEL SENDER

RELAY 8
(SAFETY
CUTOUT)

RELAY 9
(SAFETY
CUTOUT)

SPEAKER

LED LIGHTS

PARTS FITTED TO SCARIFIER
/ SPREADER / MK3 300L PGC

STARTER
MOTOR

SEE REAR PTO SECTION
SEE ENGINE SECTION



Description Part Number
1 LOOM WIRING ( 1400143 ) 449879400
2 TRANSORB 448010800
3 DISPLAY, DASH 449879500
4 SENDER, FUEL-VARIABLE 449879800
5 ASM,POTENTIOMETER-HOSS, MES 449881000
6 SWITCH, PTO  ( 6201-341 ) 449880100
7 CONNECTOR-PTO SWITCH ( 972306 ) 449880101
8 SWITCH, ROCKER 449880200
9 Switch, Key - 4 Position 449880300
10 CLUTCH LOOM WARNER/OGURA 44947500
11 STARTER SOLENOID  (864-1221-211) #7189-A 44814801
12 EARTH LEAD LONG 449662900
13 LEAD BATTERY TO SOLENOID 44812602
14 BATTERY 458141200
15 KEY 449880301
16 RELAY 449881400
17 LEAD SOLENOID TO ENGINE 449878700
18 SEAT SWITCH 44949500
19 Fuse Holder 301139400
20 PLUNGER SWITCH NO/NC 449880800
21 EARTH LEAD SHORT 449881200
22 M6 x 10 Grub Screw Hex Socket Head (NOT ILLUSTRATED) 028892100
23 19 x 19mm Adhesive Cable Tie Mount (NOT ILLUSTRATED) 528007400
24 CABLE TIE (NOT ILLUSTRATED) 14947600
25 TIE WRAP  (NOT ILLUSTRATED) 52858400
26 Cable Tie, 1 Piece with Arrow (NOT ILLUSTRATED) 528009300
27 Kawasaki wire 449668400
28 INCLINOMETER PCB 449662300
29 2 TONE SOUNDER 449665200

PARTS USED ON EXTERNAL ACCESSORIES
30 PLUNGER SWITCH NO/NC 449880800
31 PGC Safety Switch Loom SVF Contact 449878900
32 Cable Plug Adapter 449012400

COUNTAX / ARIENS MODELS ONLY
33 LED STRIP LOOM 449880000
34 LED LIGHT STRIP 449881700

35 WW LED Loom 449880600
36 WW LED Light 449880500

FEBRUARY 2014 SECTION 15

B / F SERIES MK4 TRACTOR PARTS LIST
LOOM SECTION

WESTWOOD MODELS ONLY



WIRING DIAGRAM PART NUMBER 449879700Parts List No. 366022400 / 366022500 -   /    SECTION 16    /    February 2014



B SERIES MK 4
4WD TRACTOR PARTS LIST

DECALS SECTION

February 2014

Parts List No. 366022400 -
SECTION 17

Edition - 

B60 4TRAC

B60 4TRAC

8

9

6

4

2A

7

6

3

1E

5

7

5

1D1C

2B 2C

1B1A

2D 2E



February 2014

Parts List No. 366022400 - 
SECTION 17

Edition - 

B SERIES MK 4
4WD TRACTOR PARTS LIST

DECALS SECTION

9 8 7 6 5 4 3 2 1

14

15

13

12

11

10

14



February 2014

Parts List No. 366022400 - 
SECTION 17

Edition - 

B SERIES MK 4
4WD TRACTOR PARTS LIST

DECALS SECTION

16A 16B
17



Description Part Number
1A B60 4TRAC Left Hand Model Decal 359008500
1B B250 4TRAC Left Hand Model Decal 359008700
1C A-416 4TRAC (B60) Left Hand Model Decal 359011000
1D A-418 4TRAC (B80) Left Hand Model Decal 359011200
1E A-250 4TRAC (B250) Left Hand Model Decal 359011400
2A B60 4TRAC Right Hand Model Decal 359008600
2B B250 4TRAC Right Hand Model Decal 359008800
2C A-416 4TRAC (B60) Right Hand Model Decal 359011100
2D A-418 4TRAC (B80) Right Hand Model Decal 359011300
2E A-250 4TRAC (B250) Right Hand Model Decal 359011500
3 Ariens Bonnet Badge Left 359006100
4 Ariens Bonnet Badge Right 359006200
5 Bonnet Badge Countax Silver 359010100
6 Echo Badge Silver (ECHOTRAK MODELS ONLY) 359550800
7 Hot Area Label 358098800
8 Sweeper Belt Decal (Symbols Only) 35891200
9 PTO Danger Decal 35809500
10 Handbrake Handle Badge 359505100
11 Main Rear Body Safety Label 358098100
12 Fuel Tank Fill Indicator 358098200
13 Rear Body Deck Height Label 358098900
14 Echotrak Badge (ECHOTRAK MODELS ONLY) 358098600
15 Noise Label Decal 100 db 35809701
16A Left Dashboard Label (No choke) 358098700
16B Left Dashboard Label 358098400
17 Right Dashboard Label 358098500

FEBRUARY 2014 SECTION 17

B SERIES MK4 TRACTOR PARTS LIST
DECAL SECTION


